

Reimbursement Policy

Title: Bilateral Procedures	
Policy Number: RP-P-125X	Application: All Medica Members
Last Reviewed: 12/8/2022	Effective Date: 04/01/1999
Related Policies: Multiple Procedure Reduction , Reduced Services	

***Disclaimer:** This reimbursement policy is intended to provide general guidance regarding Medica’s policy for the services described, and does not constitute a guarantee of payment. You are responsible for submitting accurate claims. Factors affecting claims reimbursement may include, but are not limited to, state and federal laws, regulations and accreditation requirements, along with administrative services agreements, provider contracts, and benefit coverage documents. Coding methodology and industry standards are also considered in developing reimbursement policy.*

Medica routinely updates reimbursement policies, and new versions are published on this website. If you print a copy of this policy, please be aware that the policy may be updated later, and you are responsible for the information contained in the most recent online version. Medica communicates policy updates to providers via Medica’s monthly e-newsletter, Medica Connections®, as well as through Medica Provider Alerts.

All content included on the provider portion of medica.com is an extension of providers’ administrative requirements, which all Medica network providers are contractually obligated to follow.

Summary:

Bilateral services are procedures that can be performed on both sides of the body during the same session or on the same day by the same physician or other qualified health care professional.

Policy Statement:

Medica follows the Centers for Medicare and Medicaid (CMS) guidelines for reimbursement of bilateral eligible codes. Bilateral eligible codes are listed in the CMS National Physician Fee Schedule (NPFs) with a bilateral status indicator of 1 or 3. Codes with these indicators are eligible for bilateral procedure reimbursement as follows:

- Per CMS definition, codes with a bilateral status indicator of 1 are subject to a payment adjustment for bilateral procedures. When billed with the modifier 50 they will be reimbursed at 150% of the fee schedule amount for the single code.
- Per CMS definition, codes with a bilateral status indicator of 3 indicate the usual payment adjustment for bilateral procedures does not apply. If the procedure is reported with modifier 50 or is reported for both sides with modifiers RT and LT, they will be reimbursed at 100% of the fee schedule amount for each side.

Codes with bilateral in their intent or with bilateral written in their description are not eligible for bilateral procedure reimbursement because the code’s relative value unit (RVU) is inclusive of the bilateral procedure. These codes have a bilateral status indicator of 2 in the NPFs and should not be reported with the bilateral modifiers 50, LT or RT.



Codes with an NPFS bilateral status indicator of 0 or 9 are not eligible for bilateral procedure reimbursement because the bilateral concept is not applicable for these procedures.

If a procedure is performed unilaterally, however only a code with a bilateral description exists, submit the code with modifier 52 (reduced services) to indicate the procedure was performed unilaterally. Please refer to the Reduced Services policy.

If a procedure is performed unilaterally and the code description is “unilateral or bilateral,” appending modifier 52 is not necessary because the procedure description indicates it may be performed either unilaterally or bilaterally.

When billing for bilateral eligible services, submit the claim with:

- The procedure code on one line with modifier 50 and 1 in the units’ field.
- The procedure code on two lines, with modifier RT on one line and modifier LT on the other line, with 1 unit for each line.

Eligible bilateral procedures are subject to multiple procedure reductions. Please refer to the Multiple Procedure Reduction policy and to the Multiple Procedure Reduction Eligible Code List.

Modifiers:	
50	Bilateral Procedure. Unless otherwise identified in the listings, bilateral procedures that are performed at the same session should be identified by adding modifier 50 to the appropriate 5-digit code.
52	Reduced Services. Under certain circumstances a service or procedure is partially reduced or eliminated at the discretion of the physician or other qualified health care professional. Under these circumstances the service provided can be identified by its usual procedure code and the addition of modifier 52, signifying the service is reduced. This provides a means of reporting reduced services without disturbing the identification of the basic service.
LT	Left Side. Used to identify procedures performed on the left side of the body.
RT	Right Side. Used to identify procedures performed on the right side of the body.

Code Lists:
Bilateral Eligible Code List

Definitions:
Bilateral Procedures – The same procedure performed on both sides of the body during the same session.
NPFS – National Physician Fee Schedule.

Q & A:

Q: If a code has the term 'bilateral' in its definition, yet the procedure was only performed on one side, how should this be reported?

A: If a code exists for the comparable unilateral procedure, report the appropriate unilateral code. If a code does not exist for the comparable unilateral procedure, report the bilateral code with modifier 52 appended. In this instance, modifiers LT or RT may be reported in another modifier position on the same claim line to describe which side the reduced procedure was performed on.

Resources:

Centers for Medicare and Medicaid Services (CMS)

Current Procedural Terminology (CPT®)

Healthcare Common Procedure Coding System (HCPCS)

National Physician Fee Schedule (NPFS)

Effective Date:

04/01/1999

Revision Updates:

12/8/2022	Annual Policy Review
12/30/2021	Code List Update
08/10/2021	Code List Update
06/27/2021	Code List Update
06/04/2021	Annual Policy Review
01/01/2020	Code List Update